Concrete Temperature and Strength Test Results Date: 2020-09-11 11:39:00

DETAILS

Company Name:

Giatec Scientific

Project Name:

High- Rise Building

Section Name:

Wall- Level 2

Sensor Name:

Surface vs. core

Tagged By:

Project Manager Joy

Pouring Time:

2020-09-01 07:07:27

Concrete Mix:

35MPa

Threshold: 75% of specified strength (26.2 MPa)
TEST RESULTS Cable Body
Max Temperature: 92.71 °C 44.72 °C
Min Temperature: 16.86 °C 19.21 °C
Maturity Index: 6086.82 °C-hrs 5055.35 °C-hrs
Strength: 36.23 MPa 34.47 MPa
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